
Watertight Test of Potomac Interceptor MH Walls



capital

Capital Improvement Program

summary overview financial plan rates&rev
capital

financing departmental glossary

($ in thousands)

Below are the annual total disbursements for the various projects within this service area.   

DC Water Headquarters Bryant Street Pump Station Blue Plains

Overview

DC Water’s Capital Improvement Program (CIP) supports the continuation of major capital asset investment 
in programs and projects that will upgrade the water distribution and sewer system as well as maintain 
compliance with federal mandates and improve the efficiency of operations. The CIP includes all mandated 
projects, rehabilitation of assets required to meet permit and other regulatory requirements, and projects 
[...]
as doing our part as a good neighbor to support improvements to the Anacostia River waterfront area. 

 Main Pump Station Building Modifications – This project is in place to ensure the historic Main Pump 
Station will continue to last and humbly represent DC Water’s lasting contributions to Washington 
DC’s growth and success.  This funding will support restoration to the building’s exterior envelope and 
interior spaces to planning, design and for many years to come. The restoration requires planning, 
design and construction by historic building specialty companies. In addition to permitting with 
Department of Buildings (DOB) there will be extensive need for outreach and coordination with the 
State Historic Preservation Office (SHPO) and the U.S. Commission of Fine Arts (CFA). Concept design 
for this project will begin in FY 2023 Q2.  

DC Water FY 2024 Budgets, Adopted March 2, 2023 161



capital

Non Process Facilities

summary overview financial plan rates&rev
capital

financing departmental glossary

 Solar Projects – This project provides for planning, design, and construction for solar installations at 
multiple DC Water campuses.  Planning includes Ft Stanton solar project to begin concept design in FY 
2023 and solar projects at Bryant Street, Floatable Debris Dock, Fort Reno, Anacostia Pump Station, 
and Potomac Pump Station in FY 2024 through FY 2027.  These projects will enhance the sustainability 
profile for DC Water and are intended to help support improvement of rates.

ACCOMPLISHMENTS

 The new Non-Process Facilities Program Management (NPFPM) contract was executed in late FY 2021 
by McKissack & McKissack, a woman-owned professional design and construction firm. Their team has 
been working through the learning curve of adjusting as a prime consultant for DC Water. This contract 
provides for program management, planning, design, and construction management services to 
support land use/non-process capital projects (ALU). The Facilities Department and NPFPM continue 
to coordinate with the Department of Engineering and Technical Services on active land use projects 
while the NPFPM team is getting their arms around the full scope of the Program.

 The new Fleet facility at Walker Mill is expected to achieve occupancy and substantial completion in 
FY 2023 Q2/Q3 with final completion anticipated in FY 2023. The Fleet Department has vacated the 
old Fleet Building and moved into the new Fleet Facility in FY 2023.  The new Fleet location provides 
state-of-the-art shop space and well organized, professional new office space to support the critical 
Fleet Department mission. 

 DC Water is in the schematic design/program development phase for the renovations at Bryant Street.  
Bryant Street planning is advancing with interactions with State Historic Preservation Office (SHPO).  
Determination of Eligibility for the Distribution Building and the warehouse at 200 Bryant Street has 
been completed and concept design is moving forward in coordination with the determinations.  

 Concept Design for the Floatable Debris Dock Upgrades is complete.  Requests for proposals for this 
Design Build project will be advertised in Q2 of FY 2023. 

OPERATIONAL IMPACT OF MAJOR CAPITAL PROGRAMS

Non-Process Facilities Program Management (NPFPM) – This program impacts all DC Water workers and 
visitors by providing a safe, healthy, well and equitable environment for all DC Water support services and 
operational team home-base locations.  The successful execution of the program supports a comfortable and 
engaged workforce.  The comfortable and engaged workforce will be able to carry out the DC Water mission 
of providing safe, healthy drinking water to the DC area and properly treated wastewater for the District, 
and surrounding counties in a sustainable working environment.  Through this working environment, the 
Program supports reliable operations and resiliency as emergencies occur.

DC Water FY 2024 Budgets, Adopted March 2, 2023 162



Non Process Facilities

summary overview financial plan rates&rev
capital

financing departmental glossary

($ in thousands) 

FACILITY LAND USE Start Status
FY 2022 
Actual

FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 FY 2028 FY 2029 FY 2030 FY 2031 FY 2032 10-Yr Total
Lifetime 
Budget

Completion

DS New Headquarters Building 2008 Ongoing $131 $1,464 $16 $0 $0 $0 $0 $0 $0 $0 $0 $1,480 $76,764 2024
DU Water System Laboratory Facilities 2006 Ongoing $0 $0 $0 $0 $0 $0 $0 $0 $0 $0 $0 $0 $0 2021
HE Bryant Street Pump Station Building Mod. 2018 Ongoing $0 $602 $1,276 $3,446 $5,691 $978 $0 $0 $0 $0 $0 $11,993 $14,370 2027
HF Fort Reno Pump Station 2020 Ongoing $0 $512 $3,458 $887 $1,120 $77 $0 $0 $0 $0 $0 $6,054 $5,850 2027
HH Main & O Redevelopment Efforts 2015 Ongoing $15,862 $9,249 $233 $0 $0 $0 $0 $0 $0 $0 $0 $9,482 $52,129 2024
HJ Central Operations Facility Renovation 2019 Ongoing $488 $302 $336 $2,789 $0 $0 $0 $0 $0 $0 $0 $3,428 $7,214 2025
HK CMF Renovations And Consolidation 2020 Ongoing $252 $299 $5,403 $3,489 $0 $0 $0 $0 $0 $0 $0 $9,190 $11,270 2025
NZ Floatable Debris Dock Replacement 2020 Ongoing $57 $242 $564 $1,323 $2,532 $634 $0 $0 $0 $0 $0 $5,295 $5,402 2027
RV Non-Process Area - HVAC And Roofing Projects 2020 Ongoing $731 $1,977 $1,254 $1,405 $3,334 $3,736 $2,099 $2,293 $2,000 $2,000 $2,000 $22,098 $24,290 2032
SA Anacostia Pump Station - Field Ops East 2022 Ongoing $39 $178 $963 $1,905 $1,485 $0 $0 $0 $0 $0 $0 $4,532 $4,500 2026
SB Bryant Street Parking Modifications 2022 Ongoing $38 $121 $302 $905 $2,306 $273 $0 $0 $0 $0 $0 $3,907 $4,000 2027
SC Main & O Seawall Restoration (Phase 2 HQO) 2022 Ongoing $60 $626 $869 $2,435 $5,994 $2,307 $0 $0 $0 $0 $0 $12,232 $12,394 2027
SD Main PS Building Modifications - Historic Restoration 2022 Ongoing $67 $855 $115 $363 $3,132 $8,869 $1,687 $0 $0 $0 $0 $15,021 $15,000 2028
SE Non-Process Facilities Program Management 2022 Ongoing $62 $3,263 $1,137 $595 $499 $62 $0 $0 $0 $0 $0 $5,557 $5,334 2027
SF Solar Projects 2023 New $0 $2,194 $8,245 $4,998 $3,633 $4,977 $93 $0 $0 $0 $0 $24,139 $23,692 2028
SG Sewer Services Office and Garage Expansion 2023 New $0 $219 $443 $708 $2,735 $2,732 $0 $0 $0 $0 $0 $6,837 $6,800 2027

$17,788 $22,104 $24,614 $25,247 $32,462 $24,646 $3,879 $2,293 $2,000 $2,000 $2,000 $141,246 $269,010

TOTAL NON PROCESS FACILITIES BUDGETS $17,788 $22,104 $24,614 $25,247 $32,462 $24,646 $3,879 $2,293 $2,000 $2,000 $2,000 $141,246 $269,010

TOTAL FACILITY LAND USE BUDGETS

DC Water FY 2024 Budgets, Adopted March 2, 2023 163



summary overview financial plan rates&rev
capital

financing departmental glossary

Wastewater Treatment

($ in thousands)

Below are the annual total disbursements for the various projects within this service area.

  
Blue Plains Filter Influent Pump Install

Overview

Blue Plains Gravity Thickener Phase 2 Blue Plains Clarification at Wet Weather 
Treatment Facility

Capital projects in the Wastewater Treatment Service Area are required to rehabilitate, upgrade or provide 
new facilities at Blue Plains to ensure that it can reliably meet its National Pollutant Discharge Elimination 
System (NPDES) permit requirements and produce a consistent, high-quality dewatered biosolids product. 
DC Water’s current NPDES permit is effective from August 26, 2018, through August 25, 2023. This permit 
requires wastewater treatment to a level that meets one of the most stringent NPDES discharge permits in 
the United States.

Blue Plains Advanced Wastewater Treatment Plant treats an annual average flow of 320 million gallons per 
day (MGD) and has a design capacity of 384 MGD, with a peak wet weather design capacity to treat more 
than one billion gallons per day. Wastewater flows in from the District of Columbia, Montgomery and Prince 
George’s Counties in Maryland, and Fairfax and Loudoun counties in Virginia.

PROGRAM AREAS

Liquids Processing – Projects in this program area encompass upgrading and rehabilitating facilities in- 
volved in handling flows from the sanitary and combined sewer systems. These flows progress sequentially 
through the Plant processes and ultimately discharge the treated effluents into the Potomac River.

Plantwide – This program provides for upgrading, rehabilitating, or installing support systems and facilities 
that are required for both the liquid processing and solids processing programs.

Solids Processing – Biosolids processing involves reductions in volume along with treatment to meet 
applicable federal, state, and local requirements for beneficial reuse of biosolids. Treatment is provided by 
a system of processing facilities that include gravity thickening of primary sludge, floatation thickening of the 
biological waste sludge produced by the secondary and nitrogen removal processes, pre-dewatering of 
blended thickened solids by centrifuge, pretreatment of solids by thermal hydrolysis, anaerobic digestion, 
and final dewatering of Class A biosolids by belt filter press.

FY 2022 Lifetime
Actual FY 2023 FY 2024 FY 2025 FY 2026 FY 2027 FY 2028 FY 2029 FY 2030 FY 2031 FY 2032 10-yr Total Budget
69,277$  71,907$  84,442$  117,684$ 137,739$ 145,555$ 143,319$ 140,299$ 132,166$ 123,098$ 84,671$  1,180,881$ 3,535,160$   

FY 2023 - FY 2032  CIP Disbursement Plan

DC Water FY 2024 Budgets, Adopted March 2, 2023 164



summary overview financial plan rates&rev
capital

financing departmental glossary

Wastewater Treatment

Enhanced Nitrogen Removal Facilities – Provides facilities and upgrades to existing facilities needed at Blue 
Plains to meet the total nitrogen discharge limit assigned to DC Water. In addition to expansion of existing 
nitrification and denitrification processes, this program includes a new wet weather treatment facility that 
simultaneously treats combined stored sewage and reduces the peak flow through the biological treatment 
system. The necessary facilities to meet the current NPDES permit are in operation.  An expansion will be 
required in the future to treat future increased influent loads to the Plant.

ACCOMPLISHMENTS

 Closeout of Filtrate Treatment Facility Contract - This project provides for a new treatment system 
that will remove nitrogen from the recycle stream from solids processing. The Total Nitrogen Removal 
Project is part of DC Water’s proposed Total Nitrogen - Wet Weather (TN/WW) Plan, which addresses 
the requirements of the Long-Term Control Plan as well as the Chesapeake Bay Tributary Strategies 
for reducing nitrogen discharged into the Chesapeake Bay. The principal components of the TN/WW 
are the Nitrogen Removal Facilities (Project E9), which entails a new or expanded nitrogen removal 
process to lower the concentration of total nitrogen in the Blue Plains effluent to 3 mg/l.

 Closeout of Tunnel Dewatering Pump Station and Enhanced Clarification Facility Contract – The Tunnel 
Dewatering Pump Station (TDPS) located at Blue Plains at the terminus and lowest point of the tunnel 
system is designed to dewater the entire contents of the tunnel system and pump it to treatment plant 
during and after a rain event. The Enhanced Clarification Facility (ECF) is part of DC Water’s proposed 
Total Nitrogen - Wet Weather (TN/WW) Plan, which addresses the requirements of the Long Term 
Control Plan as well as the Chesapeake Bay Tributary Strategies for reducing nitrogen discharged into 
the Chesapeake Bay.  The principal components of this project are grit removal and screening for 
influent wastewater followed by an enhanced clarification facility. The new facilities will treat excess 
flow during wet weather events. 

 Substantial completion of Raw Wastewater Pumping Station 2 (RWWPS2) – The pump station delivers 
wastewater from the wastewater collection system to the east preliminary treatment processes at 
Blue Plains. This project updated aging electrical equipment, both replacing equipment that is beyond 
its useful life and relocating sensitive electronic equipment to a less corrosive environment to reduce 
the rate of deterioration of the equipment. All nine (9) pumps in this station have been rehabilitated 
and placed in service.

 Completion of construction to replace thirteen (13) influent screens – This equipment screens all the 
wastewater influent to Blue Plains and removes rags and objects upstream of critical treatment 
processes protecting equipment and performance effectiveness.  All thirteen (13) screens have been 
upgraded.

 Completion of Transfer Trip and Stuck Breaker Electrical Upgrades Project - This project implements a 
transfer trip scheme between PEPCO and the 69 kV primary circuit breakers at the Main Substation.  

DC Water FY 2024 Budgets, Adopted March 2, 2023 165



summary overview financial plan rates&rev
capital

financing departmental glossary

Wastewater Treatment

ACCOMPLISHMENTS CONTINUED

 Completed West Grit Chamber Effluent Structures Rehab under Miscellaneous Facilities Upgrades 
(MFU) Phase 6 Contract - These structures are subject to aggressive operating environments, which 
makes them vulnerable to accelerated deterioration. Failure of these structures could significantly 
impact treatment operations and/or pose public health and safety risks. The video inspections and 
non-invasive structural condition assessment of accessible surfaces were performed to observe the 
current conditions of the structures and the general extent and severity of deterioration during a rare 
shutdown of the West Primary Treatment Facility. Design was separated out from Headworks Influent 
Structures and Effluent Structures Rehabilitation (Project BC) for fast-track implementation.

 Ongoing construction for replacement of Filter Influent Pumps 1-10 – These pumps deliver nitrified 
and denitrified effluent to the filtration process at Blue Plains, which removes solids and phosphorus 
to meet permit limits.  All ten (10) pumps have been upgraded.

 Ongoing construction for Gravity Thickener Upgrades – This project includes upgrading ten (10) gravity 
thickeners as well as the primary sludge de-gritting systems and associated electrical and 
instrumentation and control systems. All ten (10) gravity thickeners have been upgraded and placed 
in service. Primary sludge screening and de-gritting building is currently under operational 
demonstration. 

 Ongoing construction for the Reclaimed Final Effluent Pump Station Upgrade – The Reclaimed Final 
Effluent (RFE) pump system is the source of water for the Process Service Water system (PSW) at Blue 
Plains.  The project upgrades equipment for reliability as well as increasing capacity to meet the 
demand of facilities that have been added to the wastewater treatment plant in recent years. Ongoing 
construction under the Miscellaneous Facilities Upgrades Phase 7 project – This project commenced 
critical rehabilitation to the Filtration filter basins, concrete replacements throughout Blue Plains 
facility, and Steam line replacement serving Operational facilities.

 Ongoing design for Headworks Influent and Effluent Structural Rehabilitation – The final design for this 
project is underway.  This project includes rehabilitation of the East Influent Sewer feeding Raw 
Wastewater Pump Station-1 is needed downstream due to the recent improvements done under the 
Blue Plains Influent Sewers Rehabilitation (BPISR) Contract.  Rehabilitation within Blue Plains is needed 
for the East and West Outfall Relief Sewers feeding the East Process Screens Facility (EPSF) and Raw 
Wastewater Pump Station-2 (RWWPS-2) within Blue Plains. 

 Ongoing design for Central Office Facilities/Information Technology Electrical Switchgear Upgrades – 
The final design for this project is underway. This project will upgrade the electrical distribution 
systems and miscellaneous improvements in the Central Operations Facility and Information 
Technology facility as required.  This project replaces the unit substation, installed 1976, equipment 
in Central Operations Facility and changes the AC power feeder point for the Information Technology 